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NO: 240349745

Applicant: GUANGZHOU XIYIN SUPPLY CHAIN MANAGEMENT CO. LTD
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Overall Rating =458
Pass & v
Fail A&
Data %4
Information Confirmed By Applicant &/ i\ EfE E.:
Fabric Supplier/Mill X
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Sample Description - Fabric No.
5 S& B aeITRE
BB CERERASTE | mme /
Colour Brand Name
SHEIN
it / RHEL

Style No. (SKC)

x5
B HHEBXKIKIS Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.
E3iE:020- 61994598/61994599 Tel: +86-20- 61994598/61994599

L= [ M e EB R L HIR IS AR TG 1 S Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
E3i%:020- 37721161/66348638 Tel: +86-20- 37721161/66348638
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P.O.No. / Claimed Fabric Weight
WWES FHLE

End Use / Age Group
RAHR FRB

Product Name y Shein No.

[GLLEY Shein EALHHR LS
Test Type /

P ARE

Previous Report No. /

ZHTHIRE S

Submitted Fiber

Content /

Test Requested

SHEIN-QMS-TS-0001 (SHEIN £ 43 St A Il )

Date Received

/Date Test Started
KRR AR IR H 2

2024-08-15

Issue date

2 B

2024-08-17

RE:MHEBXKIRIS
E3i%:020- 61994598/61994599

LW E: [N HEE XIS FIRI TR 1S

E3i%:020- 37721161/66348638

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599
Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638



NO: 240349745

[~ RIS TIBAE SRR R AR

Guangzhou Inspection Testing and Certification Group Co., Ltd.

[ERYHA REREAR I R R B IR R0 (1)

Naiorl Gualy specionand Tesin Cete ot Txtle Gament nd Accesore(Gangahot)
BRI FE IO A (1 7)

atorl uaiy secion 3 st o Ctangiong)

HREF A BHRBATIAIR RO %)

hina Nomwovens and Indusial Testis Testng Center(Guangdong)

Test Report

Verification Website BifhFBE&E#IMHL: www. gttctech. com
Verification code PHfhA%: QRML-1401-44

8

e, AT
N2 A i

[l ZRERN

CNAS
TESTING

CNAS L10314

"1,

i

o

’//,/“

N
AN
1l

N

Scan to download

R LR e

Mg teR

Test Item X7 H Rating &
Corrosion resistance M

Note: "M" Meet the standard's requirement "F" Fail to meet the standard's requirement

n

---" No comment
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Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.

Tel: +86-20- 37721161/66348638
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All the tested items are tested under the standard condition (except for indication).
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Copies of the report are valid only re-stamped.

SENE . RIS EHIN a6 Hi & A = oA

The experiment was carried out at No.1, Zhujiang Road, Panyu District, Guangzhou, Guangdong,

P.R.China.
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B NHEBRKITEIS

F31%:020- 61994598/61994599

HEBLRE: [N HIEEB R I TR RS
F31%:020- 37721161/66348638

Signatures: Guangzhou Inspection Testing and

K Certification Group Co., Ltd.
o P PR U S PR B 4 )

Yuan Liu

Engineer

Headquarters: No.1, Zhujiang Road,Panyu District,Guangzhou, Guangdong, P.R.China.

Tel: +86-20- 61994598/61994599

Huadu Laboratory: No.1, Hebin West Road, Qiling, Huadu District, Guangzhou, GuangDong, P.R.China.
Tel: +86-20- 37721161/66348638
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Corrosion resistance
T JB§ ot 1

(IS0 22775:2004 24h)
Requirement ZE3R

Pass fF& R No rust spots T4EDE
(SHEIN-QMS-TS-0001)
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Note

1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full version.
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